


Rlaci

BEFOREYOU RUN THE CAR
About radio system

You should understand the operation of your transmitter. Place 8 AA batteries in the

transmitter, and insert another 4 AA batteries into the battery case. It is important that all the

batteries are new.

Always check the condition of the battery case wires as well as the switch wires. A broken

wire can cause a short circuit and lead to a loss of control.

Always turn on your transmitter first and off last. If you start your car before turning on your

transmitter, you will lose control of the car and could cause damage to your car or cause an

accident.

Test the following radio functions without the engine running:

l. Turn on the transmitter.

2. Turn on the car receiver battery pack switch. Both the steering and throttle servos should

move to their respective neutral settings.

3. Turn the steering wheel on the transmitter left and right. The front wheels should turn left

and right (when viewed from behind). Use the steering trim adjustment to set the neutral

(wheels pointing straight ahead) setting on your car. If your servos are slow, check your

batteries.

4. Pull the throttle trigger. The carburetor should open on the engine.

5. Push the throttle trigger open and forward. This will activate the brakes.

6. Use the throttle trim adjustment to set the neutral (carburetor closed, brakes starting to

engage) setting on your car.

7 . Hold the throttle open and roll the car on the ground. The car should roll tieeil. \\'hile it

is still rolling, push on the brakes. The car should come to an immediate srop. If these

steps do not produce these results refer to the linkage assemblv setup in this manual.

www.fs‐racingart.oom



FPac′ ,

CHECKLIST BEFORE RUNNING

Ensure all screws are securely tightened.

Ensure all moving parts move without binding.

install an oiled air filter. Ensure it is clean and not clogged.

Ensure the fuel line is leak proof, with no cracks. Ensure it is not clogged

Ensure the muffler and exhaust are damage free.

Ensure the radio batteries are new and ensure they are securely installed.

Ensure servos and linkages move w'ithout binding.

Ensure the area of operation is safe.

Ensure no one is on y'our trequency'.

MAINTENANCE OPERATTNG YOUR MODEL SAFELY

1. Operate the model in open areas with no people around! Do not operate it on public roads

or in places where children and people are present, or in residential districts and parks, or

in doors or in confined areas. Non-observance may incur personal injury and property

damagel

2.. Always check the batteries in the transmitter and the battery pack for the receiver are

good. When the batteries get weak, the transmission and reception of the radio decrease.

You may lose control of your model when operating it under such conditions. This may

lead to accidents.

3. Keep in mind that people around you might also be operating a radio control model!

Never share the same frequency with somebody else at the same time ! Signals will be

mixed and you will lose control of your model. This may lead to an accident!

1. Alu'a1,'s use approved ground tiequencies I

5. When the model is behat'ing stran-sely...

Immediately stop the model and check for the cause. As long as the problem is unclear,

do not operate the car! This may lead to fbrther trouble and an unforeseen accident!

6. Handle fuel outdoors onlyl

7. Do not put finger or any objects on rotating or moving parts! Parts rotate/move at high

speeds, you may be seriously injured!

8. After using, do not touch equipment on the model such as the engine and tuned pipe,

because they generate high temperatures!

You may cause severe burns to yourself by touching them!

9. Use only'-eiow fuel for this radio control model!

WWW. ngart.com

＝

＝

１
１
１

１
１
‐

2



tlaci

10. Fuel is highly flammable and explosive!

Never use fuel indoors or in places with open t'ire or heat sources. Keep out of children's
reach ! Shut the cap tightly ! Do not dispose of empty fuel cans into a fire ! There is danger

of explosion.

11. Be careful handling fuel, in case of contact with er es or skins. rinse immediately with
water and seek medical help if necessary. Do not srvallon fuel.

TROUBLE SH00TING
Solution

I Fill the fuel tank and press the prime button

2 Replace the glow plug and /or charge the glow plug

3 Clear or release the clogged parts

4 Remove the glow plug, ,discharge fuel, test the

glow plug. If broken. replace.

5 Set idle and main/slow needle into the standard

starting position

6 Move the servo to neutral and ust lt

The car does

not run well

Out of control

I The carburetor is not adjusted properly

2 Oil pressure in the tuned pipe is low
3 Check the transmission system

I The transmitter or the receiver is power off
2 Bad signal reception

3 The servo's link is not adjusted properly

I Readjust the idle and main/slow needle adjusting

screw

2 The pipe between the tuned pipe and the fuel tank

3 1f broken

I Recharge or replace the batteries

2 Extend the antenna of transmitter and the

receiver to its full extent

J Move the servo to neutral position and readjust it

3

Problems Reasons

I No fuel in the fuel tank or in the carb.

2 The glow plug damaged or not charged

3 The fuel pipe the air filter or the tuned pipe are clogged

4 The engine is flooded

5 The carburetor is not adjusted properly

6 The servo linkage is not adjusted properly

Engine does

not start

Engine can

start but

then stalls

I No fuel in the fuel tank

2 The fuel pipe, the air filteq or the tuned pipe are clogged

3 The carbureter is not adjusted properly

4 The engine is overheated

wuttv.fs‐raclngan.cOlm

I Fill fuel tank and prime engine

2 Clean or replace the clogged parts

3 Readjust the idle and main/slow needle to the

standard starting position

4 Let the engine cool down thoroughly, and then

restart

|



F?aci

Start engine
Before starting engine please read the

instruction carefully
1. Engine friction practice

o The engine lriction practice, to be basic, it
shoLrld burn and practice 1 to 2 cylinder fuel, then walk

slou'and burn 1 to 2 cylinder fuel,at the noment

it couid be work normal and perlormance good.

j Attention : Because tlie buggy is effected easilY in external
environnrcnt,after buggy rrorking over 1-2hour, the air filter
should be cleaned. This work should be always remembered

to do,otherwise it may affect the engine performance and engine life.

2. Start the transmitter and the receiver
2.1 hlll the trarrsmitter and receiver' s antenna,then turn on

the transmitter and the receiver' s switch
2.2 }pen the receiver s switch,Be sure the carburetor is

in idle position

3.Fill in fuel lnethod

3.l Usc R/C mdel special fuel.Mix together Gasoline

and highly lubricating oll(2T oll),the proportion is 25:1.

3.2 Finish filling fucl,tightly thCl fucl tank cover.

. At tent ion
1. Don' t use the spirit of fuel or to contain burning aids
eth1,l alcohol,otherwise,carburetor rubber part and the

engine can be damaged-

2. Gasoline is extremely flanrnable, strictly prohibit
the snrcke and fire.

3.3 For lear the fuel system appears unusually,be sure to
keep the ftrel strainer, fuel pipe and the appendix norrnal used.

4

フ

・　
　
　

ρヽ

，
レ
ール
ｒ
、
ノ
ン
ノヽ
ヽ
ヾ
ヽ

ｔ
　

　

■
′
共
ミ

じ
　
　
ヽヽ

　

欠

〆

ヽヽ

′
べ
Ｌ

多

ハ
＜
・
ヽ
こ
」‘ X

0000

ご′

´で
暮
ザ

■拳ウ
驚

菫

∬
r■ 由日

'iめー

ィ1 lli:::」
(I

゛■ト

WWW. ngart.com

ヽ



Flaci,

10. Fuel is highly flammable and explosive!

Never use fuel indoors or in places with open fire or heat sources. Keep out of children's
reach! Shut the cap tightly! Do not dispose of empty fuel cans into a fire! There is danger

of explosion.

1 l. Be careful handling fuel, in case of contact with e1'es or skins, rinse immediately with
water and seek medical help if necessary. Do not swallon fuel.

TROUBLE SH00TING

I Fill the fuel tank and press the prime buuon

2 Replace the glow plug and /or charge the glow plug

3 Clear or release the clogged parts

4 Remove the glow plug, ,discharge fuel, test the

glori plug. Ifbroken. replace.

5 Set idle and main/slou needle into the standard

starting position

6 Move the servo to neutral ion and ust lt

I Fill fuel tank and prime engine

2 Clean or replace the clogged parts

3 Readjust the idle and main/slow needle to the

standard starting position

4 Let the engine cool down thoroughly, and then

restart

Out of control

I The transmitter or the receiver is power off
2 Bad signal reception

3 The servo's link is not adjusted properly

I Recharge or replace the batteries

2 Extend the antenna of transmitter and the

receiver to its full extent

3 Move the servo to neutral position and readjust it

Problems Reasons Solution

Engine does

not start

I No fuel in the fuel tank or in the carb.

2 The glow plug damaged or not charged

3 The fuel pipe the air filter. or the tuned pipe are clogged

4 The engine is flooded

5 The carburetor is not adjusted properly

6 The servo linkage is not adjusted properly

Engine can

start but

then stalls

1 No fuel in the fuel tank

2 The fuel pipe, the air filter, or the tuned pipe are clogged

3 The carbureter is not adjusted properly

4 The engine is overheated

1 The carburetrcr is not adjusted properly

2 Oil pressure in the tuned pipe is low

3 Check the transmission system

I Readjust the idle and main/slow needle adjusting

screw

2 The pipe between the tuned pipe and the fuel tank

3 lf broken ,replace

The car does

not run well

０
・０ wⅥ側v.fs‐ racingart.com

|



tlaci,

0000

1〆′

Start engine
Before starting engine please read the

instruct ion careful ly
1. Engine friction practice

o The engine friction practice, to be basic, it
shoLrld burn and practice 1 to 2 cylinder fuel, then walk

slou'and burn 1 to 2 cylinder fuel,at the moment

it could be work normal and performance good.

1 Attention :Because the bugg1, is effected easilY in external
environment,after buggy working over 1-2hour, the air filter
should be cleaned. This work shouid be aluays remembered

to do,otherwise it may affect the engine performance and engine

2. Start the transmitter and the receiver
2.1 PLrl1 the transmitter and receiver' s antenna,then turn on

the transmitter and the receiver' s switch
2.2 }pen the recelver s switch,Be sure the carburetor is

in idle position

3.Fill in fuel method

3.l Usc R/C mdel special fuel.Mix together Gasoline

and highly lubricating oll (2T oil),the proportion is 25:1.

3.2 Finish filling fucl,tightly thё  fucl tank cover.

o Attention
1. Don' t use the spirit of fuel or to contain burning aids
ethyl alcohol,otherwise,carburetor rubber part and the

engine can be damaged.

2. Gasoline is extremely flanmable, strictly prohibit
the smoke and fire.

-1.3 For fear the fuel system appears unusualll',be strre to
keep the luel strainer, fuel pipe and the appendix normal used.

life.

^X

4WWWafS‐raCingartECOm

ヽ

．

ニ
ー

．
▲



員Pac′
`

4. Start Engine

4. 1 Irnpetus front Valve several times until safei-v
flow out oi1.

(Fig. 1)

4.2 Close the air throttle (Fig. 2), the open
position and accelerator keep a ll4-ll3 distance

4.3 Rapidly pu11 the start handle,until the engine
start work and sounds noisy. (Fig.3)

4.4 Close the air throttle to ll4 distance of
opening pos t ion

4.5 Rapidly pu11 the start handle
1. 6 After starting the engine several minutes preheating

Main point:
1. When engineis over hot , blocked and lack of air

is inevitable.
2. Block excessively, resulting to start difficutly

Then Causes the igniter plug to be moist.
3. When replace the igniter plug or dry the igniter

plug , usually pu11 the start handle, remove the rest
oi1 in the cylinder.

Engi

/

●

■

マ
‐

｀
ヽ

②

Throt t 1e

open

c lose

5. Concrete operation
5. 1 The engine has adjusted to high power and the high

velocity condition, Needs correct maintenance
to keep high performance.

5.2 The concrete operation is different because

of the different player. It would be mentioned in the
automobile manufacturer operating instructions.

5.3 After the valve fu11 speed revolution, must let the
engine be cold Actually more than 30 seconds 1ow speed

idle operation.

6. Stop Engine

o Press down the engine flameout switch, engine stop work
immediately. Detail please refer to the user's instruction

7. At tent ion ma intenance

Keep the engine clean . Detail please refer to
Tnstruct ion

Air throttle

O
ヽ

，
ヽ

１

１

‐`く

ミ多
、
ヽ

ヘ

`

（ヽ
い

ヽ
． ）

う0さ
0

ジ′

ne stop On /off

5

~ヽ

妙
ヽヽo00 0

´́ つ́
こ″″″

ⅥハⅣw口fs‐racingartBcorn

|

＼
＼

κ＼
＼

ヽ 夕
、
グ／

／
／
ヽ

一

／

／
，＼

／

/

y



αD

15

1810013

Ｅ
０
０
Ｊ
』

Ｅ

０̈
●
』
・
０
「

５ゝ
≧
″」５

´＼
＼さ

112017

181001

■21

l12111 1121(,1

l1201 ヘ

＼ 0

′＼
＼お

9

1卜 100:
12113

0
1121(

1121

112112
00()。

_  ~)

ιイイ
1121

1121

112108 |″
″
´

112108

112108

112112

1 121

1121 181Engine/Brake llotor Assembly

1卜 3()|(

ヽ
ｕ
ｎ
ｈ
Ц

1121()6

11[|10h

ぐ ｀
、ヽ＼`0





．ヽ
ｕ
ｎ
Ｄ
「

∞

RadiO Tray Assembly

脅

:^

運だつ
//´

V

=

112112

11211)2

0

ρ

爾

日

ｌ

ｅ

183()15

7 Ｅ
０
０
・ｔ
●
Ｏ
Ｃ
一０
●
ャ
０
トロ〓
〓
〓

´
`島ノマ |()21()1

´ ′

，
７
１

１

，
７
１

１

183015

112017

112121

X3()(),,

||.'()(,1,

|ll'0(),

112009

112009

112133

言

? 112121

112121

112120

.ぶ
`001

Scrvo Saver Assembly

1,、 301.1



13('042´

鰊

"136044

:,6041 一`―く:≫

t82oog/
lti3003 -

186()11・

182()1()

1360.ll

Iri20l0
' ltoo.to

1360′ 12

lR20()9

18201()

136045

118()()1 1830013

S

S
♂聞ハ

||:::'′

'`

112007

゛¨ ′

餡
||:||()`

|,,`1'(,(),`

183()1

18:3012

|'ヽ |()()|'

|136()||,
1180013、

、、

118002、 、、、

亀

Ｅ
０
０
・〓
●
Ｏ
Ｅ
一０
●
』・０
卜．〓
≧
彗

も

111`|:′ 8

118001、、、、

18

S
||マ |17

Front Half Part Assembly

．ヽ
ｕ
ｎ
ｐ
『

一一

Cい

＼

＼
ヘ
ピ゛

¨

ヽ
Ｆ

¨
ρ

0'



」
ｕ
ｎ
Ｄ
「

Ｏ
Ｈ

1850()1

|![21,1

0

112001

“ヒ
０
０
・ｔ
●
Ｏ
Ｃ

ぁ
「
〓
露
〓

1904

For

112004
l12287

12288

112001 ´́´́ン112287
2123

112279   κ重烈

1121ぬ   ■

メ

2WD    l12290

112288

112004

112141

183()05

11

183013

′

夕
1 137

へ
ヽ 、

はヽ
へ・ 185001

1122ヽ )1

183013

〆 1乙

/

|

(Nゝ |ヽ＼````
ミ9
/9

る

兎
Irront Suspension Arms L/R Assembly

1121

183005

||:`27,





∝
Ｈ

183012

/①

0/
/́■夕́´

Ｅ
０
９
ｔ
●
Ｏ
Ｅ
一０
”
』ぁ
い口葺
〓
〓

f

◎

□
ａ

⑪

112006 JS‐‐‐~＼

＼
|ド3()03

112007

136045

112278

182010

181002

582()()8
112135

//

136042/

182009 ヽ

183003

136045

136()11
112107

IS3()()|` ll

もヽ
136()||136044

¢翻b

13604
く>

|:い ()11

181()1()

l136040
●

18201
//

36042/

112021、、、、

¨ヽ
ｕ
ｎ
Ｄ
「

lleirr Ikrll' I)trt Assembly
182009

///



112127

Fuel Fank Assenlbly

T
V

_ 7
,多イ

ヽ
＝
側
′

ト
ー
日
］

´
　

―

ヨ

ｒ́
ｌ１ｌ
Ц

´́´́ 1́12122

|12()22´

112127

ヘ

Ｅ
一〇
０
・ｔ
Ｃ
Ｄ
〓
一０
●
』
・
０
い
ゞ
こ
Ｆ
３

ミ、

1121

ヘ

112

ヽ

l

]

Framle Assembly

∞
Ｈ

ノ
/

1m23/

ノ
/

12022´

112

ｕ

ｎ
ｈ
Ц

コ
し/′ 『

‐‐‐♂

ノ
/

/

¬



tlaci

112001  Steerillg hub set

匂 留 J匂

112002 Rear shaFt hub set

國 □

112004 Front upper
suspension set

112007 Roar shock tower set

112008 Radio tray set

.11匡
:i:::i;il「

112009 BuFFer moulnt set

ヽ
へ
、
ノ

鮨

102101 Front uppor ploto 112011 Bngine oouot sot

112014 Mid diff ■ount set 112017 Rooelvox box sot 112018 Gear cover set 112022 Fuel tank set

112023 Fuel tanl Fixed mount 112024 Fuol ooaaeotlag sot 118001 body mount set 118003 Bul口 per set

■_一二や
T=一 一二

118004  Bumper 118005 Buoper coD.oector

ρ

118007 Side guard set

「
ノ
″

〃
酢解
脚鉤

112278(}ear box set 712219 Lomr suspoasion sot 136040 Diff 80ar box set

●

112281 Wheel set

鰊聰
w刊vⅥ′.fs‐racingart.corn 14

鵞一喬慾
ヽ
く

黎辣



112282 3ody shell 112283 1)ody decel

u・・ υ 智・・ 官

ノ¬
/ 1

囲

健ミ
涯ヨ

102104 112105 Mid diff gear set 112106 Brake mOunt set

9沙9

/~｀、
ルーヽ ヽ

(ツ

112107 Connecting cup

心炒炒心
9999

set

112108 Clutch frictiOn

set

之 已

112110 Mid diff mount

set

11211l Fly wheel

112112  Brake rod set 112113 Bevel sihaft set 112115 1Reaur shaft set 112116 Central rear shaft

112117 Front upper
suspension shaft set

112120 Buffer shaft set 112286 Reaビ・ wheel shaft 112287 Front('1月 D set

）
ヽ

136041  Diff gear  set

瑯
◎

鯰

Q
鰊

鰤 γ
1`,

15 www.fs‐racingartacom

112109 13raよe shaft set

DD
//  //

//  //
//  //
//  //

66

■
■
■
■
Ｆ

一

2(a
V 玖

廿 廿

れ _

由|《>兆′` (N)1

%くがら

136044 1Diff ge8口, set 136045 Cear set



Flaci,

112122  fuel tube 112123 steering connecting
rod set

112121 Buffer hex set

o(0)、

ひ`%

112124 Rear shaft
rod set

112125 Chasis 112126 Mid diff upper plate lL2l27 Body upper plate
set

Ｐ

グ

‐

，

　
　
ノ
エ
Ｊ

口
″
〃
′
′，

ノ
湾
ｕ

112128 Engine mount set

112130 Rear fralne set112129 Mlid frame set 112131 Front fral□ e set 112132 Servo pulling rod

set

112135 Front shock set 112136 Throttle pulling

set

●
Ｃ

112288 Front axle set

(for m)

112133 Buffer pulling

rod set

112137 Ball head 6.8*13

'6PCS

⑪ ⑭ ら
ビ`ク c`'ヽψ

⑭ ⑪ ⑭
ヽク ヽ′ ど`

112138 Ball head 8.8*13

摯6PCS

９
）
０
つ

９
９
９
）

ｏ
〕
Ｑ
）

112139 Ball head 6.8ホ 11

■6PCS

999
VVV
099
VVV

112140 Ball head 9.8*14

5.1)稲 PCS

椒 椒 椒
＼]｀、3)｀ υゝ
椒 椒 椒
＼2)｀ 2ヽ＼ジ

112141 Ball head 9.8*14

4.1)   
“

P∝

椒 椒 椒
｀ヽ
ミニ多ラタ`ヽミニ多多″`、ジ

99椒｀
り しヽ)｀

｀3

112142 B81l head 6.8ホ 14.5

*6PCS

し

も

112143 B81l head 9.8*21

ホ6PCS

112144 Ball head 9.8*25.5

稲RS

www.fs‐racingart.com 16

QQ
ぼ留

』沙
忍⑧

蜃

θ
抒

F~~花恥

/√=コ

/ノ

と≦二⊇

〃

〃

／

コ
ｒ／
　

　

／
ん
□

″

〃

Ｊ



136042 Joint cup 112290 Lower suspension

shaft

%|

112291 7heel adapter

心撚鰺雉
写 褪

118010 Gear set 51141l Tune pipe  (option)

ヽ

ノ

〓
　
一
一

ど

こ

´
511374 Charger 230V OS 511376 Charger 120V UL 511377 13001AII NI』

炒
～

^V

17 www.fs‐racingart.corn

」

」

■
Ｅ
Ｅ
Ｅ
Ｅ
Ｅ
Ｅ
Ｅ
Ｅ
Ｅ
Ｆ



tlaci

183001 Flat hex screw

M4*12     ホ6PCS

qqq
qqq

183002 Flat hex screw

M5*38    *6PCS

ヽ

●

ゝ
∬

183003 Self―tapping flat

hex screw   4*12     *6PCS

qqq
qqq

183004 Flat hex screw

M4*60    *6PCS

ヽ
ヽ

183005 Flat hex scre▼

掲PCS

183006 Self-tapping flat
hex screr 4*16 ,I6PCS

ЪЪq
qЪ q

ヽ
ゝ

183007 Self-tapping flat
hex screr 4*44 *6PCS

へ
鶉

諷
Ｖ
ヽ

９
、

183008 Round cross screw

M4*48     *6PCS

183009 Round hex screw

Mイレ
“
25     *:6113S

と
ヽ
Ｑ
ハ

Ｎ
Ｖ

②
ハ

Ｔ

Ъ

183010 Round hex screw

螂婢
へ

も

Ｎ

Ｎ

Ｔ

Ｔ

18301l Round hex screw

M4*20   *6PCS

OCO

ヽヽヽ
COO

ヽヽヽ
ヒ

‐
ヽ

ヽ
ヽ
、

ゝ
」
ヽ

茫

炉

Ｑ
ヽ

183012 Roulnd hex screw

M4ネ77   *6PCS

183013 Round hex screw

M4*28.5   ホ6PCS

」
Ｅ
●

顎
『

183014 Ubbrella cross screw

14ホ16      ‖6PCS

翁翁翁
翁翁翁

屹屹屹
q翁屹

183015 Unbrella self-
tapping screr 4*16 {6PCS

Ｌ

Ｒ

Ｆ

閻

胃

胃

183016 Round hex screw

16*36   *6PCS

aq亀
aaq

583014 Flat cross scre,「

I■10 

“

Rヽ

583015 1LdDrella cross scre'F

」3*12    1中6P∝

RqR
RRR

Ъヽ ヽ
ヽヽ ヽ

583023 Round cross screw

M3ネ22   *6PCS

583036 Rou,nd cross scre7

M4*12   *6PCS

%%%
%%%

ヽヽ ヽ
ヽヽ ヽ

583042 Round cross screw

13ホ 16    *6PCS

584001 Set screw 13*3

の の 中

の し の

“

PCS

584005 Set screw M5*5

の の し

の の 中

蠅P“

www.fs-rac ngart.com 18

『

111
111



バPac

185001 Pin 4*18

*6PCS

∩
――
――
――
∪

186000 Shim 5*16*1

`/6 ra raし /ヽ_/｀、ジ/

/2殉 ィる)′
′/2殉

ゝ多/ゝン気 _/

*6PCS

184001 Set screw M6*6

の し の
の し の

*6PCS

587002 :Nut u15

*6PCS

999
999

９

９

９

９

９

９

587004 Nut 14

*6PCS
186003 Shim   10ホ 14ホ0.5

*6PCS

587000 Nut M3

“

P“

999
999

581001 E― clip 5

の の の
の の の

“

R爵

581003 E― clip 3

の の の
の の の

綺PCS

の の の
の の の

181001 E― clip

“

PCS

の の の

の の 0

187000 Nut M6

馬 PCS

181002 Bearing 8X22X7

*6PCS

181003 Bearing 10X22X6

*6PCS

582001 Bearing 10X19X5

*6PCS
182001 Bearing 10X26X8

H6PCS

582008 Bearing 8X16X5

盆

掲 PCS

182009 Bearing 17X30X7

“

КS
112180 C― clip 8回■

の 0●Uυ  υυ υυ
の 0●υυ υυ υυ

rOPcs

19 www.fs‐racingart.oorn

炒ヽ
__´ ´



tlaci,

Item Name Quant i t y NO. Iten name Quant i ty
102101 Front upper plate 1 set 112286 Rear wheei shafe

102104 Eng i ne Lsr.t 112287 Front CVD set

112001 Steering hub set I set 112288 Front axle set (2\{D) lset
112002 Rear shaft hut set lset 112290 Lower suspension shaft lset
112004

-Eqq-upp-e-
r suspensl set

Rear shock tower set

1 set 112291 Wheel adapteri
Ball head 9.8*21

lset
1 set112007 1s et 114143

112008 Radio trav set lset 118001 Body mount set 1 set

112009 Buffer mount set lset 118003 Bumper set I set

112011 Engine mount set I set 118004 Bumper I set

112014 Mid diff mount set

Receiver box set

l set

lset
lset

118005

118007

Bumper connector i set

112017 Side guard set iset
112018 Gear cover set 118010 Gear set

112022 Fuel tank set l set 136010 Diff gear box set

112023 Fuel tank fixed mount 1s et 136041 Diff gear set

112024 Fuel connecting se

\'lid diff gear set

t

Brake mount set

Connecting cup set

I set 136042 Joint cup

112105 lset 136044 Diff gear set
112106 1 set Gear set lSet

112107 I set 183001 Flat hex screw M4*12 6PCS

112108 CIutch friction set 1se t 183002 Flat hex screw M4*38

112109 Brake shafe set iset 183003 Self-tapping flat hex crew 4*12

Flat hex screw M4*12

6PCS

112110 Mid diff mount set lset 183004

112111 Fly wheel l set

l set

183005 Fl at hex screw \,15*25 6PCS

6PCS112112 Brake rod set 183006 Self-tapping flat hex crew 4*16

112113 Bevel shafe set l set 183007 self-tapping flat hex screrv 4x44 6PCS

112114 \{heels combined set
R.ea.r sha.fe s"-t

I set 183008 Round cross screrv ll4*48

Round hex screw M4*25

6PCS

112115 l set 183009

112116

112117

Central rear shafe l set

Front upper suspension shafe set 1 set 183011 Round hex screw M4x20 6PCS

112120 Buffer shafe set

Buffer hex set

1se t 183012 Round hex screw M4xB0 6PCS

112121 lset 183013 Round hex screw M4*28. 5 6PCS

112122 Fuel tube

Steering connecting rod set
Rear shaft connecting rod set

1 set 183014 Umbrelia cross screl M4*16

112123 I set

l set

183015 umbrel ia seif tapping screu.l*iti

112124

112125

183016 Round hex screw M6*36

Chasis lset
1 set

583014 Umbrella cross screw }Ilx10

Imbreila cross screu \li]*il
6PCS

112126 Mid diff upper plate 583015

112127

112128

Body upper plate set

Engine mount set

I set 583023

583036

Round cross screw V3*22 6PCS

1s et Round aross screw M4x12

112129 \lid frame set
Rear frame set

__F,ront t'raile se t

Servo pulling:'cd set

Buffer pullins rod se

Front shock set

Throttle pulling set
Ball head 6.8*13

Round cross scres \13*16

112130

112131

112132

1sr.r

l set

584001 Set screw \'13x3

584005 Set screw M5*5

184001

112133 185001 6PCS

112135 186000 shim 0 5*16*l 6PCS

1 set 186003 shim 0 10*14*0.5 6P(｀ S

112137 6PCS 587000 Nut M3

l12138 Ball head 8.8*13 6PCS 587002 Nut M5 6PCS

1121139 Ball head 6.8*11 6PCS 587004 Nut M4 6PCS

112140 Ball head 9.8*14 5.1) 6PCS 187000 Nut M6

112141 3all head 9.8*14 4.1) 6PCS 581001 E― clip ●5 6PCS

112142 Ball head 9.8*14.5 6PCS 581003 E― clip 03

112144 Ball head 9.8*25.5 6PCS 181001 E― clip φ8 6PCS

112281 \{hee1 set l set 182002 Bearing 10*26*8

112278 Gear box set 1 set 181002 Bearing 8*22*7

Lower suspension set lset
lset

181003 Bearing 10*22*6

Bearing 10*19*5Bodv shell 582001

decel lset 582008 Bearing 8*16*5

0ヽ

Parts List For FS10803/FSl1803 Monster Truck

1se t
1 set

1 set

l set

I set

1 set

lSet

6PCS

6PCS

6PCS

6PCS

6PCS

112279

6PCS   I

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS

6PCS   I

www.fs-rac ngart.com

6PCS

20

136045

183010 Round hex screw M4*42

lset
lsei

Set screw M6,1.6

Pin4*18

112136


